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Ref # Part Number Qty Description
1 873510400 Nut Hex Keps 1/4-20
2 532105002 Assembly, Cable
3 817021008 Screw, Tap Hex Hd #10-24 x 1/2
4 532108236 Bracket, Switch
5 532104445 Switch, Interlock
6 532109553 Switch, Interlock
7 817211008 Screw, Hex Wsh. Tap #10-16 x 1/2
8 532122147 Key, Molded
9 5632123620 Cover, Key Ignition
10 532124211 Nut, Ignition
11 532125099 Switch, Ignition
12 532124083 Cover, Ignition Switch
13 532124756 Tie, Cable
14 532121305 Switch, Plunger
15 873510500 Keps, Nut 5/16-18
16 532108824 Fuse
17 532000596 Assembly, Cable
18 532123703 Harness, Ignition
19 873350400 Nut, Hex Jam 1/4-20
20 810090400 Washer, Lock 1/4
21 874780408 Bolt Fin. Hex 1/4-20 UNC x 1/2 Gr.5
22 811050400 Washer, Lock Ext. Tooth 1/4
23 532124783 Cover, Terminal
24 532109081 Solenoid
25 874760412 Bolt, Hex Hed. 1/4-20 UNC x 3/4
26 819091016 Washer 9/32 x 5/8 x 16 Ga.
27 810040400 Washer, Lock Hvy. Helical Spring 1/4
28 532121300 Battery, Cap
29 532123198 Nut, Plastic, Locking Nut 1/4-20
30 532102476 Guard, Terminal
31 873220400 Nut, Fin. Hex 1/4-20 UNC
32 872240460 Bolt, Carriage 1/4-20 UNC x 7 1/2
33 532124886 Tray, Battery
34 532121310 Battery
532127735 Manual, Operator's(English) Not Shown.
MS9811 Briggs & Stratton, Operating and Maintenance
Manual Not Shown.
532125547 Parts List Not Shown.
532101539 Sheet, Slope Not Shown.



